HEADLIGHT FOR DUCATI DIAVEL CARBON 2012

HEADLIGHT for Ducati Diavel Carbon 2012
 
(1)  83013651A
HOLDER
 
(2)  77110581A
SCREW TCEIF M5X20 8.8 (PACK OF 5)
 
(2)  77110581A
SCREW TCEIF M5X20 8.8 (PACK OF 5)
 
(2)  77110581A
SCREW TCEIF M5X20 8.8 (PACK OF 5)
 
(3)  76411461A
VIBRATION DAMPER PAD (PACK OF 5)
 
(4)  24724031A
COVER, REAR
 
(5)  85240171A
WASHER 10.5X18X1.6 (PACK OF 10)
 
(6)  82113571A
THREATENED PIN
 
(7)  70010481B
DAMPER M6X12
 
(8)  85550001B
SPRING WASHER (PACK OF 10)
 
(9)  52020102A
COMPLETE HEADLIGHT FRONT
 
(10)  71614061A
SPACER 5X8X6.8 (PACK OF 2)
 
(11)  74910021A
NUT, CAP M6 (PACK OF 10)
 
(12)  52020111A
LIGHT, PARKING LAMP
 
(13)  000079672
BULB 12V 55W H1 HALOGEN
 
(14)  39040301A
BULB 12V-55W H7
 
(15)  8291A021AB
BRACKET,HEAD LAMP,UPP
 
(16)  8291A032A
BRACKET,HEAD LAMP,LWR
Part number Description
# 1
83013651A
HOLDER
# 2
77110581A
SCREW TCEIF M5X20 8.8 (PACK OF 5)
# 3
76411461A
VIBRATION DAMPER PAD (PACK OF 5)
# 4
24724031A
COVER, REAR
# 5
85240171A
WASHER 10.5X18X1.6 (PACK OF 10)
# 6
82113571A
THREATENED PIN
# 7
70010481A
70010481B
DAMPER M6X12
# 8
85550001B
SPRING WASHER (PACK OF 10)
# 9
52020101A
52020102A
COMPLETE HEADLIGHT FRONT
# 10
71614061A
SPACER 5X8X6.8 (PACK OF 2)
# 11
74910021A
NUT, CAP M6 (PACK OF 10)
# 12
52020111A
LIGHT, PARKING LAMP
# 13
39040281A
000079672
BULB 12V 55W H1 HALOGEN
# 14
39040301A
BULB 12V-55W H7
# 15
8291A021AB
BRACKET, HEAD LAMP, UPP
# 16
8291A032A
BRACKET, HEAD LAMP, LWR
Here are all the parts relating to the HEADLIGHT of your 2012 Diavel Carbon. These are all genuine parts to assure you the best possible repair which will last.
We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...